TEST REPORT .

No. : SHIN2103012750ML __
Date: Mar 09, 2021 i
Page: 1of 3

CUSTOMER NAME: YIWU PRIOR OUTDOOR PRODUCT CO., LTD.
ADDRESS: #3508, BUILDING A, WANDA PLAZA, CHOUJIANG STREET, YIWU
CITY, ZHEJIANG PROVINCE, 322000, China

Sample Name : AERIAL FABRIC

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required : Tensile Test
Date of Receipt : Mar 04, 2021
Testing Start Date : Mar 04, 2021
Testing End Date : Mar 09, 2021
Test result(s) :  For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.

-

Kelly Shi
Authorized signatory
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Maximum Breaking Load Test

Test Method: Per client’s requirement

Step 1. Fix the sample on the test equipment, please see the test photos;
Step 2. Drawing at the certain rate until the sample was broken;

Step 3. Check the location of fracture and record the force.

Test Result(s):

Sample Maximum Breaking Load (kN)

Location of fracture

- 13.9

See photos

Testing Photos:

During test
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Before test After test

Sample Photo

*hkkkkkkk End of report********
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